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SPORTON LAB.

FCC RF Test Report

Report No. : FG111226-01E

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm Offset 13.49 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 13.49 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIMIG GHEBEK SRS paEs
20 chihe _EPURIOUS LINE |aBs o0 dbife _$PURIOUS_LINE_ABS PABS
10 dem 10d8
0 dBm 0 dem
i bk ket " " e AN TR | Ug o] T Wi i AN ok A, At MM‘_-AMM Rt el
10 dam ad bl ki b Lo il o L ek A M A s ks s s e .l s Nl
SPURIOUS_LINE ABS_ ‘ ‘
I I 20 dBm I
| 0 der (N m———
{ 40 de
-50 dB
-50 dBm -60 dBm
Start 3.68 GHz 16004 pts Stop 3.76 GHz Start 3.92 GHz 16004 pts Stop 4.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangelUp | RBW | Frequency | _Powerabs | ALimit |
3.680 GHz 3.695 GHz 1.000 MHz 368663 GHz -20,70 dBm -16.70 d& 3.920 GHz 3.980 GHz 100.000 kHz 3.97336 GHz -4.98 dBém -34.98 dB
3.695 GHz 3.699 GHz 1.000 MHz 3.69853 GHz -28.07 dBm -16.07 d& 3,980 GHz 3,981 GHz 1,000 MHz 3.98000 GHz -28.50 dBm -15.60 dB
3.699 GHz 3.700 GHz 1.000 MHz 369998 GHz -28.37 dém -15.37 dB 3.981 GHz 3.985 GHz 1.000 MHz 3.98437 GHz -27.74 dém -14.74 dB
32,700 GHz 3.760 GHz 100,000 kHz 3.74710 GHz -4.20 dBm -34.20 dB 3,085 GHz 4,000 GHz 1,000 MHz 3.90006 GHz -30.89 dBm -17.80 dB
) ~
T
Il ( ) ) -
Date APR.ZDZ21 0B:59:16 o 0o
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SPORTON LAB.

FCC RF Test Report

Report No. : FG111226-01E

FR1 n77 / 70MHz / DFT-S OFDM / BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB24

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 13.49 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 13.49 d& Mode Auto Sweep

0B:50:

@1 AvgPwr @1 AvgPwr
Limit ¢heck EAlL SPURIGIGE CHEEKARS PAES
20 dhipe _$PURIOUS LILE_ABS FAIL 50 ghife BPURIOUS_LINE_ABS PABS
10 dBm H 10 dB
0 dém ii 0 dem l
-10 dBm i -10 dBm
SPURIOUS_LINE_ABS_ \I H
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bl =i \ L F o A f FAY OV ] |t T | { W AL
-50 dBm -60 dBm
Start 3.68 GHz 16004 pts Stop 3.77 GHz Start 3.91 GHz 16004 pts Stop 4.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALl Rangelow | RangelUp | RBW | Frequency | _Powerabs | ALimit |
3.680 GHz 3.695 GHz 1.000 MHz 369364 GHz -35,26 dBm -22.26 dB 3.910 GHz 3.980 GHz 100.000 kHz 3.97885 GHz 15.81 dBm -14.19 dB
3.695 GHz 3.699 GHz 1.000 MHz 3.69899 GHz -21.87 dBm -8.87 dB 3,980 GHz 3,981 GHz 1,000 MHz 3.98000 GHz -14.21 dBm -1.21dB
3.699 GHz 3.700 GHz 1.000 MHz 3.69998 GHz* 11.71 dem* 1.29 da* 3.981 GHz 3.985 GHz 1.000 MHz 3.98101 GHz -24.00 dem -11.00 dB
32,700 GHz 3.770 GHz 100,000 kHz 3.70111 GHz 16,86 dBm -13.14 dB 3,085 GHz 4,000 GHz 1.000 MHz 3.98570 GHz -40.47 dBm -27.47 dB
) Read il Y
il W LD 4|1 il ] Ready (T] y
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Channel Power < -13dBm Pass

SGL Count 100/100

Spectrum =
Ref Level 30.00 dBm  Offset 13.49 dB  RBW 30 kHz
Att 35dE @ SWT 100 ms @ VBW 100 kHz Mode Auto Sweep

@ LR AvagPwr

20 dem

10 dem

0 dém
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-20 dBm
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-30 dBm:

-40 dBrm
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S50 dem— -

-60 dBm

CF 3.6995 GHz 691 pts
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‘Channel Power

Bandwidth 1.00 MHz Power -27.94 dBm

Tx Total -27.94 dBm

]" I Ready [T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG111226-01E

=
Spectrum || spectrum =
Ref Level 30.00 dbm  Offset 13,49 db Mode Auto Sweep Ref Level 30,00 dbm  Offset 13.49 da Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIG QHEEKARS PABS
20 chihe _BPURIOUS LINE ABS o0 dbife _$PURIOUS_LINE_ABS PABS
10 dem 10d8
0 dém 0 dém
i i s e L MRS S e O AN oo i
-10 dBm I ) 10 denm
SPURIOUS_LINE ABS_ ‘ {
20 dBm
'J l 30 den
| I T ————
i
e Vg
s0d
-50 dBm -60 dBm
Start 3.68 GHz 16004 pts Stop 3.77 GHz Start 3.91 GHz 16004 pts Stop 4.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangelUp | RBW | Frequency | _Powerabs | ALimit |
3.680 GHz 3.695 GHz 1.000 MHz 368631 GHz -31,50 dBm -18.50 d& 3.910 GHz 3.980 GHz 100.000 kHz 3.93725 GHz -0.65 dém -30.65 dB
3.695 GHz 3.699 GHz 1.000 MHz 3.69857 GHz -30.54 dBm -17.54 d8 3,980 GHz 3,981 GHz 1,000 MHz 3.98008 GHz -33.72 dBm -20.72 dB
3.699 GHz 3.700 GHz 1.000 MHz 369999 GHz -28.15 dém -15.15 dB 3.981 GHz 3.985 GHz 1.000 MHz 3.98228 GHz -32.20 deém -19.20 dB
32,700 GHz 3.770 GHz 100,000 kHz 3,73470 GHz -2.02 dBm -32.02 dB 3,085 GHz 4,000 GHz 1,000 MHz 3.00724 GHz -33.07 dém -20.07 dB
) ~
Read: )
il v [ ] 4L il ] Ready (1] y
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SPORTON LAB.

FCC RF Test Report

Report No. : FG111226-01E

FR1 n77 / 60MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB24

o
Spectrum ||| Spectrum v
Ref Level 30.00 dbm  Offset 13.49 dB Mode Auto Sweep Ref Level 30,00 dbm  Offset 13.49 da Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck EAlL SPURIGIGE CHEEKARS PAES
20 dhipe _$PURIOUS LILE_ABS FAIL 50 ghife BPURIOUS_LINE_ABS PABS
10 dBm H 10d8 f
0 dBm l‘ 0 dem “
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-20 dam \ -20 den H
\ 0 dem ’ 1
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-50 dBm -60 dBm
Start 3.68 GHz 16004 pts Stop 3.77 GHz Start 3.91 GHz 16004 pts Stop 4.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALl Rangelow | RangelUp | RBW | Frequency | _Powerabs | ALimit |
3.680 GHz 3.695 GHz 1.000 MHz 360369 GHz -34,00 dBm -21.90 d& 3.910 GHz 3.980 GHz 100.000 kHz 3.97894 GHz 15.43 dBm -14.57 dB
3.695 GHz 3.699 GHz 1.000 MHz 3.69900 GHz -21.80 dBm -6.80 dB 3,980 GHz 3,981 GHz 1,000 MHz 3.98001 GHz -14.01 dBm -1.01 dB
3.699 GHz 3.700 GHz 1.000 MHz 3.60998 GHz* 11.48 dem* 1.52 dB* 3.981 GHz 3.985 GHz 1.000 MHz 3.98103 GHz -27.12 deém -14.12 dB
32,700 GHz 3.770 GHz 100,000 kHz 3.70108 GHz 16.74 dBm -13.26 dB 3,085 GHz 4,000 GHz 1,000 MHz 3.98590 GHz -40.51 dBm -27.51 dB
| Read il Y
il W LD 4|1 il ] Ready (T] y

Channel Power < -13dBm Pass

SGL Count 100/100

Spectrum =
Ref Level 30.00 dBm  Offset 13.49 dB  RBW 30 kHz
Att 35dE @ SWT 100 ms @ VBW 100 kHz Mode Auto Sweep
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20 dem
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‘Channel Power

Bandwidth 1.00 MHz Power -27.41 dBm

Tx Total -27.41 dBm
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Ready
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SPORTON LAB.

FCC RF Test Report

Report No. : FG111226-01E

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 13.49 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 13.49 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIG QHEEKARS PABS
20 chihe _BPURIOUS LINE ABS o0 dbife _$PURIOUS_LINE_ABS PABS
10 dem 1048
0 dBm 0 dem
o » A e AT TN AT N " T T .
froey o u e s b PR A eyt kil Uil i e
-10 dBm 10 denm
SPURIOUS_LINE_ABS_ ‘ l l
- J l 20 dem |
N \M
-40 dBm 40 de
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-50 dBm s0d
-50 dBm -60 dBm
Start 3.68 GHz 16004 pts Stop 3.77 GHz Start 3.91 GHz 16004 pts Stop 4.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp RBW | Frequency | __Powerabs ALimit Range Low Range Up RBW | Frequency | _Powerabs | ALimit |
3.680 GHz 3.695 GHz 1.000 MHz 369468 GHz -20,25 dBm -16.25 dB 3.910 GHz 3.980 GHz 100.000 kHz 3.95697 GHz -2.39 dBém -32.39 dB
3.695 GHz 3.699 GHz 1.000 MHz 3.69538 GHz -26.14 dBm -15.14 dB 3,980 GHz 3,981 GHz 1,000 MHz 3.98015 GHz -31.15 dBm -18.15 dB
3.699 GHz 3.700 GHz 1.000 MHz 3.70000 GHz -27.98 dBm -14.98 d& 3.081 GHz 3,985 GHz 1.000 MHz 3.98264 GHz -29.25 dBm -16.25 dB
32,700 GHz 3.770 GHz 100,000 kHz 3.74291 GHz -2.02 dBm -32.02 dB 3,085 GHz 4,000 GHz 1.000 MHz 3.98570 GHz -29.61 dBm -16.61 dB
) ~
Read: )
il y [ N 4|1 il ] Ready [T y
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SPORTON LAB.

FCC RF Test Report

Report No. : FG111226-01E

FR1 n77 / 70MHz / DFT-S OFDM / 16Q

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB24

Spectrum

Ref Level 30.00 dBm Offset 13.49 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 13.49 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck FAJL SPURIGIG GHSEKARS FalL
20 dh’ilu-' EPURIOUS IVE_ABS FAIL ) d}rilll.’ _$PURIOUS_LINE_ABS FAIL
10 dBém ‘“\ 10.d8 f
0 dém “ 0 dém ”
-10 dBm 4 -10 dem:
SPURIOUS_LINE_ABS_ \ H
-20 dam \ -20 den H
0 dBrr
| s J _
h\.‘ | ﬂ ] f 5 lﬁﬂ dB | A4 n B I 11..
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-50 dBm -60 dBm
Start 3.68 GHz 16004 pts Stop 3.77 GHz ||| start 3.91 GHz 16004 pts Stop 4.0 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | __Powerabs | ALil Range Low | Range Up | RBW | Frequency | Ppowerabs | ALimit |
3.680 GHz 3.695 GHz 1.000 MHz 369351 GHz -33.77 dBm -20.77 d& 3.910 GHz 3.980 GHz 100.000 kHz 3.97878 GHz 16.17 dBm -13.83 dB
3.655 GHz 3.699 GHz 1.000 MHz 3.69851 GHz -22.40 dBm -9.40 d& 3,080 GHz 3,981 GHz 1.000 MHz 3,98001 GHz* 12.44 dBm* 0.56 dB*
3.699 GHz 3.700 GHz 1.000 MHz 2.69999 GHz*® 11.29 dém* 1.71 dg* 3.981 GHz 3.985 GHz 1.000 MHz 3.98107 GHz -25.27 deém -12.27 dB
32,700 GHz 3.770 GHz 100,000 kHz 3.70106 GHz 17.25 dBm -12.75 d& 3,085 GHz 4,000 GHz 1,000 MHz 3.08553 GHz 239,60 dBm ~26.60 dB
T ~
Read: T
il ¥ [T NN N )il ] Ready [T] i y
Date: 8 DB:36:0 Date 0B:47:35
Channel Power < -13dBm Pass Channel Power < -13dBm Pass
Spectrum || Spectrum i
Ref Level 30.00 dBm  Offset 13.49 dB  RBW 30 kHz RefLevel 30.00 dém  Offset 13.49d6  RBW 30 kHz
Att 35 dB @ SWT 100 ms @ VBW 100 kHz  Mode Auto Sweep Att 35dB & SWT 100ms & VBW 100kHz Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@ LR AvagPwr @ LRm AvgPwr
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-60 dBm -60d
CF 3.6995 GHz 691 pts Span 2.04 MHz || GF 3.9805 GHz 691 pts Span 2.04 MHz

‘Channel Power

Bandwidth 1.00 MHz Power -26.41 dBm Tx Total -26.41 dBm

‘Channel Power

Bandwidth 1.00 MHz Power -28.01 dBm Tx Total -28.01 dBm

il I Ready

L L J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG11

1226-01E

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum || spectrum
Ref Level 30.00 dbm  Offset 13,49 db Mode Auto Sweep Ref Level 30,00 dbm  Offset 13.49 da Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIG QHEEKARS PABS
20 chihe _BPURIOUS LINE ABS o0 dbife _$PURIOUS_LINE_ABS PABS
10 dem 10d8
0 dBm 0 dem
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[ . " N r . u " N e s adka i i P e L l
-10 dBm 10 dBnm
SPURIOUS_LINE_ABS_ ‘ ‘ l
1 | 20 dem
-40 dBm 0 d8 Viietie]
-50 dBm s0d
-50 dBm -60 dBm
Start 3.68 GHz 16004 pts Stop 3.77 GHz Start 3.91 GHz 16004 pts Stop 4.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs ALimit Rangelow | RangelUp | RBW | Frequency | _Powerabs | ALimit |
3.680 GHz 3.695 GHz 1.000 MHz 368617 GHz -28,58 dBm -15.58 d& 3.910 GHz 3.980 GHz 100.000 kHz 3.94507 GHz -3.50 dém -33.50 dB
3.695 GHz 3.699 GHz 1.000 MHz 3.69839 GHz -27.88 dBm -14.88 dB 3,980 GHz 3,981 GHz 1,000 MHz 3.98010 GHz -31.42 dBm -18.42 dB
3.699 GHz 3.700 GHz 1.000 MHz 370000 GHz -28.13 dém -15.13 d8 3.981 GHz 3.985 GHz 1.000 MHz 3.98381 GHz -20.30 deém -16.30 dB
32,700 GHz 3.770 GHz 100,000 kHz 3.73666 GHz -2.76 dBm -32.76 dB 3,085 GHz 4,000 GHz 1,000 MHz 3.99023 GHz -29.39 dBm -16.80 dB
) ~
Read: )
il v [ ] 4L il ] Ready (1] y
Date: 8.APR.ZDZ21 o8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG111226-01E

FR1 n77 / 70MHz / DFT-S OFDM / 64Q

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB24

Spectrum u%: Spectrum ur:r:
Ref Level 30.00 dbm  Offset 13,49 dB Mode Auto Sweep Ref Level 30,00 dbm  Offset 13.49 da Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck FaAlL SPURIGIGE CHEEKARS PAES
20 chihe _BPURIOUS LINE ABS FAIL o0 dbife _$PURIOUS_LINE_ABS PABS
10 dBm ﬁ 10d8 f
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-50 dBm -60 dBm
Start 3.68 GHz 16004 pts Stop 3.77 GHz Start 3.91 GHz 16004 pts Stop 4.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALl Rangelow | RangelUp | RBW | Frequency | _Powerabs | ALimit |
3.680 GHz 3.695 GHz 1.000 MHz 368631 GHz -34,27 dBm -21.27 d& 3.910 GHz 3.980 GHz 100.000 kHz 3.97880 GHz 15.74 dBm -14.26 dB
3.695 GHz 3.699 GHz 1.000 MHz 3.698%4 GHz -22.85 dBm -9.85 dB 3,980 GHz 3,981 GHz 1,000 MHz 3.98000 GHz -14.58 dBm -1.58 dB
3.699 GHz 3.700 GHz 1.000 MHz 3.70000 GHz* 10.96 dem* 2.04d8* 3.981 GHz 3.985 GHz 1.000 MHz 3.98101 GHz -24.62 dBm -11.62 dB
32,700 GHz 3.770 GHz 100,000 kHz 3.70127 GHz 16.29 dBm -13.71 dB 3,085 GHz 4,000 GHz 1,000 MHz 3.98597 GHz -40.28 dBm -27.28 dB
| Read il )
il v [ ] 4L il ] Ready (1] y
Date: 8 0B:35:19

Channel Power < -13dBm Pass

SGL Count 100/100
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Ref Level 30.00 dBm  Offset 13.49 dB  RBW 30 kHz
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Tx Total -26.70 dBm
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Ready [ |
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SPORTON LAB.

FCC RF Test Report

Report No. : FG111226-01E

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm Offset 13.49 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 13.49 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIG QHEEKARS PABS
20 chihe _BPURIOUS LINE ABS o0 dbife _$PURIOUS_LINE_ABS PABS
10 dem 1048
0 dBm 0 dem
i~ e AT R ARIOTPY RV FRPTRYT VR TTA (AU U FINY A
10 dem o i e i AL A LIS A ey e hd e e A Lo i s Liial s an
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-40 dem Lo -40 dB oy
-50 dBm s0d
-50 dBm -60 dBm
Start 3.68 GHz 16004 pts Stop 3.77 GHz Start 3.91 GHz 16004 pts Stop 4.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangelUp | RBW | Frequency | _Powerabs | ALimit |
3.680 GHz 3.695 GHz 1.000 MHz 368640 GHz -27.61 dBm -14.61 d& 3.910 GHz 3.980 GHz 100.000 kHz 3.94103 GHz -3.89 dém -33.89 dB
3.695 GHz 3.699 GHz 1.000 MHz 3.69860 GHz -26.83 dBm -13.83 dB 3,980 GHz 3,981 GHz 1,000 MHz 3.98008 GHz -31.54 dBm -18.54 dB
3.699 GHz 3.700 GHz 1.000 MHz 369998 GHz -27.75 dém -14.75 dB 3.981 GHz 3.985 GHz 1.000 MHz 3.98211 GHz -30.09 dem -17.09 dB
32,700 GHz 3.770 GHz 100,000 kHz 3,73150 GHz -3.67 dBm -33.67 dB 3,085 GHz 4,000 GHz 1.000 MHz 3.98700 GHz -29.35 dBm -16,85 dB
) ~
Read: )
il y [ N 4|1 il ] Ready [T y
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SPORTON LAB.

FCC RF Test Report

Report No. : FG111226-01E

FR1 n77 / 70MHz / DFT-S OFDM / 256Q

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB24

Spectrum

Ref Level 30.00 dBm Offset 13.49 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dérm  Offset 13.49 d& Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr @1 AvgPwr
Limit ¢heck EAlL SPURIGIGE CHEEKARS PAES
20 dhipe _$PURIOUS LILE_ABS FAIL o0 dbife _$PURIOUS_LINE_ABS PABS
10 dBm 1 10d8 !
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-50 dBm -60 dBm
Start 3.68 GHz 16004 pts Stop 3.77 GHz Start 3.91 GHz 16004 pts Stop 4.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp RBW | Frequency | Powerabs | ALl Range Low Range Up RBW | Frequency | _Powerabs | ALimit |
3.680 GHz 3.695 GHz 1.000 MHz 368644 GHz -35,96 dBm -22.96 db 3.910 GHz 3.980 GHz 100.000 kHz 3.97875 GHz 15.23 dBm -14.77 dB
3.695 GHz 3.699 GHz 1.000 MHz 3.69899 GHz -20.11 dBm -7.11 dB 3,980 GHz 3,981 GHz 1,000 MHz 3.98003 GHz -14.38 dBm -1.38 dB
3.699 GHz 3.700 GHz 1.000 MHz 3.69999 GHz* 12.27 dem* 0.73 d8* 3.981 GHz 3.985 GHz 1.000 MHz 3.98106 GHz -25.79 dBém -12.79 dB
32,700 GHz 3.770 GHz 100,000 kHz 3.70122 GHz 15.07 dBm -14.93 dB 3,085 GHz 4,000 GHz 1,000 MHz 3.98606 GHz -40.37 dBm -57.37 dB
| Read il Y
il W LD 4|1 il ] Ready (T] y
Date: 8. 0B:30:44 Date 0B:59:11
Channel Power < -13dBm Pass
Spectrum =
Ref Level 30.00 dBm  Offset 13.49 dB  RBW 30 kHz
Att 35d8 @ SWT 100 ms @ VBW 100 khz  Mode Auto Sweep

SGL Count 100/100
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Tx Total -28.56 dBm

Ready
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3.680 GHz 3.695 GHz 1.000 MHz 368617 GHz -30,30 dBm -17.30 d& 3.890 GHz 3.980 GHz 100.000 kHz 3.97196 GHz -4.68 dBm -34.68 dB

3.695 GHz 3.699 GHz 1.000 MHz 3.69687 GHz -30.29 dBm -17.29 dB 3,980 GHz 3,981 GHz 1,000 MHz 3.98090 GHz -32.48 dBm -19.49 dB

3.699 GHz 3.700 GHz 1.000 MHz 3.70000 GHz -28.47 dBm -15.47 dB 3.081 GHz 3,985 GHz 1.000 MHz 3.98379 GHz -31.16 dBm -18.16 dB

32,700 GHz 3.790 GHz 100,000 kHz 3.73128 GHz -3.83 dBm -33.83 dB 3,085 GHz 4,000 GHz 1,000 MHz 3.98668 GHz -31.93 dBm -18,83 dB
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